

**MATERIAL INSPECTION CERTIFICATE**  
According to 3.1 EN 10204

Customer : King Industries

Order no. :

Date :

Material : St 52.3

**1) Chemical Composition of Material :**

Heat No:

Test No:

	C%(Max)	Si% (Max)	Mn% (Max)	S% (Max)	P% (Max)
Required	0.22	0.55	1.60	0.04	0.04
Actual					

**ii) Mechanical properties :**

Heat No:

Test No:

	Tensile strength N/mm2	Yield strength N/mm2	Elongation%
Required	490-630	>335	19%
Actual			

The requirements stipulated are satisfied.

Issuer of Certificate: -----

(Quality Control Manager)

Supplier :-----